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Frequency Stability 

 

Test Conditions LTE Band 2 (QPSK) / Middle Channel  Limit  

Temperature 
(°C) 

Voltage 
(Volt) 

BW 10MHz Note 2.

Deviation  
(ppm) 

Result

50 Normal Voltage 0.0012  

PASS

40 Normal Voltage 0.0010  

30 Normal Voltage 0.0002  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0008  

0 Normal Voltage 0.0005  

-10 Normal Voltage 0.0007  

-20 Normal Voltage 0.0004  

-30 Normal Voltage 0.0006  

20 Maximum Voltage 0.0011  

20 Normal Voltage 0.0008  

20 Battery End Point 0.0004  

Note:  

1. Normal Voltage = 3.80 V. ；Battery End Point (BEP) = 3.50 V.；Maximum Voltage =4.35 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on 

the frequency deviation measured is small. 
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Test Conditions LTE Band 4 (QPSK) / Middle Channel  Limit  

Temperature 
(°C) 

Voltage 
(Volt) 

BW 10MHz Note 2.

Deviation  
(ppm) 

Result

50 Normal Voltage 0.0010  

PASS

40 Normal Voltage 0.0001  

30 Normal Voltage 0.0003  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0014  

0 Normal Voltage 0.0035  

-10 Normal Voltage 0.0002  

-20 Normal Voltage 0.0058  

-30 Normal Voltage 0.0005  

20 Maximum Voltage 0.0000  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0048  

Note:  

1. Normal Voltage = 3.80 V. ；Battery End Point (BEP) = 3.50 V.；Maximum Voltage =4.35 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on 

the frequency deviation measured is small. 
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Test Conditions LTE Band 5 (QPSK) / Middle Channel  Limit  

Temperature 
(°C) 

Voltage 
(Volt) 

BW 10MHz 2.5ppm

Deviation  
(ppm) 

Result

50 Normal Voltage 0.0185  

PASS

40 Normal Voltage 0.0175  

30 Normal Voltage 0.0024  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0161  

0 Normal Voltage 0.0167  

-10 Normal Voltage 0.0048  

-20 Normal Voltage 0.0030  

-30 Normal Voltage 0.0176  

20 Maximum Voltage 0.0012  

20 Normal Voltage 0.0126  

20 Battery End Point 0.0054  

Note: Normal Voltage = 3.80 V. ；Battery End Point (BEP) = 3.50 V.；Maximum Voltage =4.35 V 
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Test Conditions LTE Band 12 (QPSK) / Middle Channel  Limit  

Temperature 
(°C) 

Voltage 
(Volt) 

BW 10MHz Note 2.

Deviation  
(ppm) 

Result

50 Normal Voltage 0.0069  

PASS

40 Normal Voltage 0.0045  

30 Normal Voltage 0.0035  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0013  

0 Normal Voltage 0.0040  

-10 Normal Voltage 0.0102  

-20 Normal Voltage 0.0122  

-30 Normal Voltage 0.0151  

20 Maximum Voltage 0.0170  

20 Normal Voltage 0.0189  

20 Battery End Point 0.0209  

 

Note:  

1. Normal Voltage = 3.80 V. ；Battery End Point (BEP) = 3.50 V.；Maximum Voltage =4.35 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on 

the frequency deviation measured is small. 
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  FCC RF Test Report Report No. : FG511301-21B 

 

Appendix B. Test Results of Radiated Test 

ERP/EIRP 

 

LTE Band 2 / 1.4MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

3 1 22.91 0.1954 23.06 0.2023 

Middle 3 1 22.92 0.1959 22.70 0.1862 

Highest 3 1 22.72 0.1871 22.28 0.1690 

Lowest 

16QAM 

1 0 23.28 0.2128 23.01 0.2000 

Middle 1 2 23.45 0.2213 23.14 0.2061 

Highest 1 0 23.02 0.2004 22.50 0.1778 

Limit EIRP < 2W Result PASS 

 

LTE Band 2 / 3MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 7 23.87 0.2438 23.93 0.2472 

Middle 1 7 24.13 0.2588 23.89 0.2449 

Highest 1 14 23.78 0.2388 23.40 0.2188 

Lowest 

16QAM 

1 7 23.44 0.2208 23.19 0.2084 

Middle 1 7 23.54 0.2259 22.88 0.1941 

Highest 1 0 23.10 0.2042 22.89 0.1945 

Limit EIRP < 2W Result PASS 
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  FCC RF Test Report Report No. : FG511301-21B 

 

 

LTE Band 2 / 5MHz   

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 12 23.82 0.2410 23.83 0.2415 

Middle 1 24 23.51 0.2244 23.18 0.2080 

Highest 1 12 23.64 0.2312 22.82 0.1914 

Lowest 

16QAM 

1 0 22.64 0.1837 22.42 0.1746 

Middle 1 12 22.97 0.1982 22.89 0.1945 

Highest 1 24 23.03 0.2009 22.79 0.1901 

Limit EIRP < 2W Result PASS 

 

LTE Band 2 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.66 0.2323 23.81 0.2404 

Middle 1 24 23.71 0.2350 23.60 0.2291 

Highest 1 0 23.72 0.2355 23.35 0.2163 

Lowest 

16QAM 

1 24 22.90 0.1950 22.93 0.1963 

Middle 1 49 23.03 0.2009 23.19 0.2084 

Highest 1 0 23.30 0.2138 22.76 0.1888 

Limit EIRP < 2W Result PASS 
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LTE Band 2 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 37 23.98 0.2500 24.23 0.2649 

Middle 1 0 23.93 0.2472 23.87 0.2438 

Highest 1 0 23.81 0.2404 23.59 0.2286 

Lowest 

16QAM 

1 0 22.73 0.1875 23.27 0.2123 

Middle 1 74 23.24 0.2109 22.87 0.1936 

Highest 1 0 23.44 0.2208 22.09 0.1618 

Limit EIRP < 2W Result PASS 

 

LTE Band 2 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 24.02 0.2523 24.03 0.2529 

Middle 1 0 23.66 0.2323 23.79 0.2393 

Highest 1 0 23.58 0.2280 23.54 0.2259 

Lowest 

16QAM 

1 0 23.37 0.2173 23.02 0.2004 

Middle 1 0 23.11 0.2046 23.33 0.2153 

Highest 1 0 22.96 0.1977 22.75 0.1884 

Limit EIRP < 2W Result PASS 
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LTE Band 4 / 1.4MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 2 25.69 0.3707 25.97 0.3954 

Middle 1 2 25.94 0.3926 25.88 0.3873 

Highest 3 1 23.42 0.2198 24.54 0.2844 

Lowest 

16QAM 

3 1 24.07 0.2553 24.60 0.2884 

Middle 1 0 24.06 0.2547 24.22 0.2642 

Highest 1 0 23.45 0.2213 24.54 0.2844 

Limit EIRP < 1W Result PASS 

 

LTE Band 4 / 3MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 7 26.33 0.4295 25.87 0.3864 

Middle 1 7 25.43 0.3491 25.99 0.3972 

Highest 1 7 24.68 0.2938 25.76 0.3767 

Lowest 

16QAM 

1 14 24.77 0.2999 25.28 0.3373 

Middle 1 0 24.86 0.3062 25.20 0.3311 

Highest 1 7 23.87 0.2438 24.86 0.3062 

Limit EIRP < 1W Result PASS 
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LTE Band 4 / 5MHz   

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 12 26.08 0.4055 26.47 0.4436 

Middle 1 0 25.56 0.3597 25.63 0.3656 

Highest 1 12 25.22 0.3327 26.44 0.4406 

Lowest 

16QAM 

1 0 24.83 0.3041 24.31 0.2698 

Middle 1 0 24.42 0.2767 24.98 0.3148 

Highest 1 12 23.71 0.2350 24.25 0.2661 

Limit EIRP < 1W Result PASS 

 

LTE Band 4/ 10MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 26.19 0.4159 25.68 0.3698 

Middle 1 24 25.74 0.3750 25.86 0.3855 

Highest 1 0 24.91 0.3097 26.05 0.4027 

Lowest 

16QAM 

1 0 24.67 0.2931 25.03 0.3184 

Middle 1 0 24.34 0.2716 25.76 0.3767 

Highest 1 0 24.03 0.2529 24.58 0.2871 

Limit EIRP < 1W Result PASS 
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LTE Band 4 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 25.93 0.3917 25.63 0.3656 

Middle 1 0 25.44 0.3499 25.73 0.3741 

Highest 1 0 25.11 0.3243 26.05 0.4027 

Lowest 

16QAM 

1 37 25.03 0.3184 24.75 0.2985 

Middle 1 0 24.46 0.2793 24.86 0.3062 

Highest 1 0 23.84 0.2421 24.89 0.3083 

Limit EIRP < 1W Result PASS 

 

LTE Band 4 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 25.56 0.3597 25.66 0.3681 

Middle 1 0 25.12 0.3251 25.44 0.3499 

Highest 1 0 25.58 0.3614 25.92 0.3908 

Lowest 

16QAM 

1 0 25.09 0.3228 25.25 0.3350 

Middle 1 0 24.21 0.2636 24.58 0.2871 

Highest 1 0 25.23 0.3334 25.15 0.3273 

Limit EIRP < 1W Result PASS 
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LTE Band 5 / 1.4MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

3 1 18.02 0.0634 7.63 0.0058 

Middle 3 0 18.27 0.0671 7.43 0.0055 

Highest 3 0 18.34 0.0682 7.73 0.0059 

Lowest 

16QAM 

3 1 17.29 0.0536 6.41 0.0044 

Middle 3 2 17.75 0.0596 6.33 0.0043 

Highest 3 2 17.96 0.0625 7.18 0.0052 

Limit ERP < 7W Result PASS 

 

LTE Band 5 / 3MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 7 19.13 0.0818 9.21 0.0083 

Middle 1 7 19.50 0.0891 8.45 0.0070 

Highest 1 7 19.68 0.0929 8.31 0.0068 

Lowest 

16QAM 

1 7 18.24 0.0667 7.73 0.0059 

Middle 1 0 18.90 0.0776 7.67 0.0058 

Highest 1 14 18.59 0.0723 8.03 0.0064 

Limit ERP < 7W Result PASS 
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LTE Band 5 / 5MHz   

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 12 19.74 0.0942 8.53 0.0071 

Middle 1 12 19.42 0.0875 8.25 0.0067 

Highest 1 12 19.69 0.0931 8.77 0.0075 

Lowest 

16QAM 

1 12 19.04 0.0802 8.00 0.0063 

Middle 1 12 19.01 0.0796 8.24 0.0067 

Highest 1 12 18.93 0.0782 8.17 0.0066 

Limit ERP < 7W Result PASS 

 

LTE Band 5 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 24 19.39 0.0869 8.42 0.0070 

Middle 1 24 19.61 0.0914 8.61 0.0073 

Highest 1 24 19.64 0.0920 8.89 0.0077 

Lowest 

16QAM 

1 0 18.45 0.0700 8.21 0.0066 

Middle 1 0 18.65 0.0733 7.98 0.0063 

Highest 1 0 18.52 0.0711 7.48 0.0056 

Limit ERP < 7W Result PASS 
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LTE Band 12 / 1.4MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 2 17.25 0.0531 6.94 0.0049 

Middle 3 1 15.78 0.0378 5.43 0.0035 

Highest 3 1 15.72 0.0373 4.91 0.0031 

Lowest 

16QAM 

1 0 16.21 0.0418 5.55 0.0036 

Middle 1 2 16.21 0.0418 5.83 0.0038 

Highest 1 2 16.30 0.0427 4.45 0.0028 

Limit ERP < 3W Result PASS 

 

LTE Band 12 / 3MHz  

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 7 17.20 0.0525 6.77 0.0048 

Middle 1 7 17.16 0.0520 6.90 0.0049 

Highest 1 7 17.60 0.0575 6.23 0.0042 

Lowest 

16QAM 

1 0 16.39 0.0436 5.90 0.0039 

Middle 1 0 16.28 0.0425 5.73 0.0037 

Highest 1 7 15.88 0.0387 4.91 0.0031 

Limit ERP < 3W Result PASS 
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LTE Band 12 / 5MHz   

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 12 17.51 0.0564 6.53 0.0045 

Middle 1 12 16.90 0.0490 6.81 0.0048 

Highest 1 24 16.57 0.0454 5.88 0.0039 

Lowest 

16QAM 

1 12 16.83 0.0482 5.73 0.0037 

Middle 1 24 16.62 0.0459 5.84 0.0038 

Highest 1 24 16.03 0.0401 5.13 0.0033 

Limit ERP < 3W Result PASS 

 

LTE Band 12 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

 Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 16.99 0.0500 6.11 0.0041 

Middle 1 0 17.18 0.0522 5.71 0.0037 

Highest 1 0 16.81 0.0480 6.52 0.0045 

Lowest 

16QAM 

1 49 16.20 0.0417 5.25 0.0033 

Middle 1 0 16.60 0.0457 5.36 0.0034 

Highest 1 0 16.25 0.0422 5.62 0.0036 

Limit ERP < 3W Result PASS 
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Radiated Spurious Emission 
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LTE Band 2 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3759 -53.25 -13 -40.25 -67.45 -57.85  3 7.60  H 

5638 -50.20 -13 -37.20 -63.99 -56.46  3.84 10.10  H 

7518 -42.57 -13 -29.57 -62.35 -50.07  4.43 11.93  H 

3759 -53.74 -13 -40.74 -66.23 -58.34  3 7.60  V 

5639 -51.13 -13 -38.13 -63.54 -57.39  3.84 10.10  V 

7518 -46.11 -13 -33.11 -63.9 -53.61  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3756 -52.40 -13 -39.40 -66.60 -57.00  3 7.60  H 

5636 -49.94 -13 -36.94 -63.73 -56.20  3.84 10.10  H 

7515 -41.93 -13 -28.93 -61.71 -49.43  4.43 11.93  H 

3756 -53.70 -13 -40.70 -66.19 -58.30  3 7.60  V 

5636 -50.70 -13 -37.70 -63.11 -56.96  3.84 10.10  V 

7515 -44.66 -13 -31.66 -62.45 -52.16  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3756 -52.26 -13 -39.26 -66.46 -56.86  3 7.60  H 

5634 -48.33 -13 -35.33 -62.12 -54.59  3.84 10.10  H 

7512 -42.67 -13 -29.67 -62.45 -50.17  4.43 11.93  H 

3756 -54.26 -13 -41.26 -66.75 -58.86  3 7.60  V 

5634 -50.69 -13 -37.69 -63.1 -56.95  3.84 10.10  V 

7512 -44.75 -13 -31.75 -62.54 -52.25  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 2 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3751 -51.21 -13 -38.21 -65.41 -55.81  3 7.60  H 

5628 -47.86 -13 -34.86 -61.65 -54.12  3.84 10.10  H 

7503 -43.15 -13 -30.15 -62.93 -50.65  4.43 11.93  H 

3750 -53.14 -13 -40.14 -65.63 -57.74  3 7.60  V 

5627 -48.65 -13 -35.65 -61.06 -54.91  3.84 10.10  V 

7503 -45.01 -13 -32.01 -62.8 -52.51  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3747 -51.61 -13 -38.61 -65.81 -56.21  3 7.60  H 

5621 -47.29 -13 -34.29 -61.08 -53.55  3.84 10.10  H 

7494 -39.84 -13 -26.84 -59.62 -47.34  4.43 11.93  H 

3747 -51.49 -13 -38.49 -63.98 -56.09  3 7.60  V 

5621 -49.37 -13 -36.37 -61.78 -55.63  3.84 10.10  V 

7494 -44.65 -13 -31.65 -62.44 -52.15  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3741 -50.55 -13 -37.55 -64.75 -55.15  3 7.60  H 

5614 -48.42 -13 -35.42 -62.21 -54.68  3.84 10.10  H 

7485 -42.58 -13 -29.58 -62.36 -50.08  4.43 11.93  H 

3741 -51.99 -13 -38.99 -64.48 -56.59  3 7.60  V 

5614 -49.30 -13 -36.30 -61.71 -55.56  3.84 10.10  V 

7485 -43.31 -13 -30.31 -61.1 -50.81  4.43 11.93  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 4 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3465 -51.97 -13 -38.97 -66.10 -56.34  3.12 7.49  H 

5196 -49.54 -13 -36.54 -62.69 -55.34  3.65 9.45  H 

6927 -45.01 -13 -32.01 -61.87 -52.21  4.15 11.35  H 

3465 -53.34 -13 -40.34 -66.16 -57.71  3.12 7.49  V 

5196 -50.14 -13 -37.14 -64.15 -55.94  3.65 9.45  V 

6927 -47.20 -13 -34.20 -62.45 -54.40  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3462 -50.86 -13 -37.86 -64.99 -55.23  3.12 7.49  H 

5194 -50.10 -13 -37.10 -63.25 -55.90  3.65 9.45  H 

6924 -44.64 -13 -31.64 -61.50 -51.84  4.15 11.35  H 

3462 -51.98 -13 -38.98 -64.8 -56.35  3.12 7.49  V 

5194 -50.35 -13 -37.35 -64.36 -56.15  3.65 9.45  V 

6924 -46.87 -13 -33.87 -62.12 -54.07  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3462 -52.28 -13 -39.28 -66.41 -56.65  3.12 7.49  H 

5192 -49.84 -13 -36.84 -62.99 -55.64  3.65 9.45  H 

6921 -45.47 -13 -32.47 -62.33 -52.67  4.15 11.35  H 

3462 -54.02 -13 -41.02 -66.84 -58.39  3.12 7.49  V 

5192 -50.02 -13 -37.02 -64.03 -55.82  3.65 9.45  V 

6921 -46.12 -13 -33.12 -61.37 -53.32  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3456 -50.10 -13 -37.10 -64.23 -54.47  3.12 7.49  H 

5184 -47.13 -13 -34.13 -60.28 -52.93  3.65 9.45  H 

6912 -44.84 -13 -31.84 -61.70 -52.04  4.15 11.35  H 

3456 -52.36 -13 -39.36 -65.18 -56.73  3.12 7.49  V 

5184 -48.10 -13 -35.10 -62.11 -53.90  3.65 9.45  V 

6912 -46.90 -13 -33.90 -62.15 -54.10  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3453 -51.56 -13 -38.56 -65.69 -55.93  3.12 7.49  H 

5179 -49.79 -13 -36.79 -62.94 -55.59  3.65 9.45  H 

6906 -45.33 -13 -32.33 -62.19 -52.53  4.15 11.35  H 

3453 -52.36 -13 -39.36 -65.18 -56.73  3.12 7.49  V 

5179 -48.35 -13 -35.35 -62.36 -54.15  3.65 9.45  V 

6906 -47.49 -13 -34.49 -62.74 -54.69  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

3447 -51.89 -13 -38.89 -66.02 -56.26  3.12 7.49  H 

5171 -49.73 -13 -36.73 -62.88 -55.53  3.65 9.45  H 

6894 -45.74 -13 -32.74 -62.60 -52.94  4.15 11.35  H 

3447 -52.88 -13 -39.88 -65.7 -57.25  3.12 7.49  V 

5171 -49.69 -13 -36.69 -63.7 -55.49  3.65 9.45  V 

6894 -47.33 -13 -34.33 -62.58 -54.53  4.15 11.35  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 5 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
EIRP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1672 -40.62 -13 -27.62 -46.72 -42.51  1.86 5.90  H 

2508 -56.02 -13 -43.02 -65.05 -58.36  2.31 6.80  H 

3345 -54.17 -13 -41.17 -66.80 -56.57  2.85 7.40  H 

1672 -40.33 -13 -27.33 -46.28 -42.22  1.86  5.90  V 

2508 -54.18 -13 -41.18 -65.15 -56.52  2.31  6.80  V 

3345 -52.84 -13 -39.84 -66.82 -55.24  2.85  7.40  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 5 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1670 -40.88 -13 -27.88 -46.95 -42.77  1.86 5.90  H 

2506 -55.63 -13 -42.63 -64.66 -57.97  2.31 6.80  H 

3342 -53.99 -13 -40.99 -66.62 -56.39  2.85 7.40  H 

1670 -39.74 -13 -26.74 -45.85 -41.63  1.86  5.90  V 

2506 -53.94 -13 -40.94 -64.91 -56.28  2.31  6.80  V 

3342 -52.28 -13 -39.28 -66.26 -54.68  2.85  7.40  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 5 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1668 -40.74 -13 -27.74 -46.82 -42.63  1.86 5.90  H 

2504 -55.63 -13 -42.63 -64.66 -57.97  2.31 6.80  H 

3339 -53.42 -13 -40.42 -66.05 -55.82  2.85 7.40  H 

1670 -40.80 -13 -27.80 -46.54 -42.69  1.86  5.90  V 

2503 -49.88 -13 -36.88 -60.85 -52.22  2.31  6.80  V 

3339 -52.99 -13 -39.99 -66.97 -55.39  2.85  7.40  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 5 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1664 -42.51 -13 -29.51 -48.00 -44.40  1.86 5.90  H 

2496.5 -55.93 -13 -42.93 -64.96 -58.27  2.31 6.80  H 

3327 -53.40 -13 -40.40 -66.03 -55.80  2.85 7.40  H 

1664 -41.50 -13 -28.50 -47.14 -43.39  1.86  5.90  V 

2496 -51.30 -13 -38.30 -62.27 -53.64  2.31  6.80  V 

3327 -52.63 -13 -39.63 -66.61 -55.03  2.85  7.40  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 12 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1414 -58.08 -13 -45.08 -54.50 -59.06  1.75 4.88  H 

2122 -38.08 -13 -25.08 -49.10 -39.70  2.16 5.93  H 

2829 -55.35 -13 -42.35 -65.77 -57.38  2.48 6.66  H 

1414 -56.45 -13 -43.45 -54.92 -57.43  1.75 4.88  V 

2122 -42.04 -13 -29.04 -53.96 -43.66  2.16 5.93  V 

2828 -54.09 -13 -41.09 -65.6 -56.12  2.48 6.66  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1412 -58.74 -13 -45.74 -55.16 -59.72  1.75 4.88  H 

2120 -37.41 -13 -24.41 -48.58 -39.03  2.16 5.93  H 

2825 -55.35 -13 -42.35 -65.77 -57.38  2.48 6.66  H 

1412 -57.25 -13 -44.25 -55.72 -58.23  1.75 4.88  V 

2119 -39.68 -13 -26.68 -52.23 -41.30  2.16 5.93  V 

2825 -54.08 -13 -41.08 -65.59 -56.11  2.48 6.66  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 12 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1410 -60.09 -13 -47.09 -56.51 -61.07  1.75 4.88  H 

2116 -37.05 -13 -24.05 -48.30 -38.67  2.16 5.93  H 

2822 -56.08 -13 -43.08 -66.50 -58.11  2.48 6.66  H 

1411 -59.21 -13 -46.21 -57.68 -60.19  1.75 4.88  V 

2116 -38.91 -13 -25.91 -51.58 -40.53  2.16 5.93  V 

2822 -54.51 -13 -41.51 -66.02 -56.54  2.48 6.66  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

 

LTE Band 12 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 
ERP 

( dBm ) 
Limit 

( dBm ) 

Over 
Limit 
( dB ) 

SPA 
Reading
(dBm) 

S.G. 
Power 
( dBm ) 

TX Cable 
loss 

( dB ) 

TX Antenna 
Gain 
(dBi) 

Polarization
(H/V) 

Middle 

1406 -58.81 -13 -45.81 -55.23 -59.79  1.75 4.88  H 

2110 -38.64 -13 -25.64 -49.52 -40.26  2.16 5.93  H 

2812 -55.17 -13 -42.17 -65.59 -57.20  2.48 6.66  H 

1406 -55.98 -13 -42.98 -54.45 -56.96  1.75 4.88  V 

2110 -43.00 -13 -30.00 -54.43 -44.62  2.16 5.93  V 

2812 -54.37 -13 -41.37 -65.88 -56.40  2.48 6.66  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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APPENDIX D. product equality declaration 






